



No. 0307/ **14079**

To Ferro Construction Product Co., Ltd.

The Department of Science Service presents the test report for the sample named "Ferrobond 111" Laboratory No. L57/05185.1 as the total of 1 sample with reference to the request No. L57/05185 dated 29 October 2014.

Enclosed herewith the following result avails for your acknowledgement.



Physics and Engineering Program

Tel. 0 2201 7130

Fax 0 2201 7127

E-mail : physics@dss.go.th



Department of Science Service

TEST REPORT

Department of Science Service

Sample's name

Mark / Brand

Laboratory No.

Ferrobond 111

Ferro

L57/05185.1

Department of Science Service

Test Result

Department of Science Service

Bond strength to concrete by slant shear at 28 days, MPa 2.10

Customer's name Ferro Construction Product Co., Ltd.

Customer's address 144 Moo 1, Malaiman road, Thungkok, Songphinong, Suphanburi
72110

Sample's description White liquid

Test date 4 November 2014 - 12 December 2014

Test method ASTM C 1042-99

Department of Science Service

Department of Science Service

Department of Science Service

Approved by

(Mr. Anon Pomprasit)

Scientist, Senior Professional Level

Reported by

(Mr. Kraitsada Suttipan)

Scientist, Professional Level

Department of Science Service

Department of Science Service

Department of Science Service

Department of Science Service

This report is only valid for the sample received. The above statement is not intended for advertising purposes and shall not be reproduced or shall not manifest partially without the written permission of the Department of Science Service.